ﬂf'dfﬁe

/-~ 4
PARTS CATALOGUE




A Iradfie

— ANETE.

=/

FIG. No. 01

CYLINDER HEAD COVER ASSEMBLY

TVUS =& —

CYLINDER HEAD COVER ASSEMBLY FiG. No- 01

No.| 'No. DESCRIPTION NR(; ;FOF REMARKS
1 N7011680 BOLT CYLINDERHEAD COVER 4
2 N7011640 GROMMET 4
3 N70116209E | COVER CYLINDERHEAD -RED 1
4 N7011600 PACKING SEALCOVERCYLINDER 1 1
5 N7011610 PACKING SEALCOVERCYLINDER 2 1
6 N7060080 IGNITION COILASSY. 1
7 N7011770 GUIDE CAMCHAIN PLAS COMP. UPPER 1
8 N7200730 HEX SOCKET CAPS FLANGE BOLT M7x38 9
9 N7082270 SPECIALWASHER 7.2x15x2 3
10 | N7011330 HOUSING CAMSHAFT 1
11 N7201100 ORING26x1.5 1
12 N7011590 CAMSHAFT EXHAUSTASSY. 1
13 | N7011400 CAM CHAIN 1
14 | N7011540 CAMSHAFTASSY.INT 1
15 | N7201070 COPPER WASHER 8x13x1 2
16 | N7011650 BOLT CAMCHAIN TENSIONER 2
17 | N7200650 DOWELPIN 6x51 2
18 | N7011420 GUIDE CAMCHAIN 1
19 | N7011850 TENSIONER CAMCHAIN HYDL 1
20 N7011830 GASKET TENSIONERADJHYDL 1
21 N7011810 SCREW TAPPETADJUSTING 1
22 | N7011410 TENSIONER CAMCHAIN PLAS 1

23 | NB320260 KIT MINOR GASKET 1 Ref.P.No 57

24 NB320340 KITTENSIONER GUIDE CHAIN 1 Ref.P.No 57

25 | NB320310 KIT CYLINDER HEAD 1 Ref.P.No 57

07



- A Iradfie

=T
FIG. No. 02

CYLINDER HEAD ASSEMBLY

TVUS =& —

FIG. No. 02
CYLINDER HEAD ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7011510 | FINGERFOLLOWER 4
2 | N7011630  |SPARKPLUG 1
3 | — BUTTON TAPPET (GRADING) 4 | Ref.P.No.57
4 | — RETAINER VALVE SPRING 5.0 EXH 2 NB320460
5 | N7011480 | COTTERVALVE 500 8
6 | N7011660 |BOLTCYLINDERHEAD M9 4
7 | N7011470 | SPRING VALVE EXHAUST 2
8 | — SPRING VALVE INTAKE OUTER 2 NB320220
o | — SPRING VALVE INTAKE INNER 2 NB320220
10 | N7011460 | OIL SEALVALVE STEM500 4
11 | N7011740 | VALVE SEAT SPRING EXHAUST 2
12 | — VALVE SEAT SPRING INTAKE 2 NB320460
13 | N7201140 | SETSCREWM7x30 2
14 | N7082250  |PLUGCAP 2
15 | — ARRESTOR PLATE 1 NB320320
16 | — SECAIRINJECTION VALVE COMP 1 NB320320
17 | — COVER SAIVALVE 1 NB320320
18 | N2081600 | GASKET OILGALLERYPLUG 2
19 | N7011520 | SHAFT FINGER FOLLOWER 2
20 | N7201980 | HEX SOCKET GRUB SCREW M8 3
21 | N7011690 | PIPE WATERBYPASS 1
22 | N7011360 | VALVE INTAKE 500 2

08



- A Iradfie

=T
FIG. No. 02

CYLINDER HEAD ASSEMBLY

TVUS =& —

FIG. No. 02
CYLINDER HEAD ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
23 | N7201260 | HEX SOCKET CAP FLANGE BOLT M5x12 4
24 | N7011700 | TUBULAR DOWEL 2
25 | N7011370 | VALVE EXHAUST 500 2
26 | R2010770 | THERMOSTAT 1
27 | N7011670 | HOUSING THERMOSTAT 1
28 | N7060120 | TEMPERATURE SENSOR ENGINE 1
29 | N7040260 | PIPE INTAKE COMP. 1
30 | N7200880 | HEX SOCKET CAP FLANGE BOLT M6x16 2
31 | N7200890 | HEX SOCKET CAP FLANGE BOLT M6x35 2
32 | N7200620 | DOWEL PIN5x10 2
33 | N7011350 | CYLINDERHEADASSY. 1
| — RETAINER VALVE SPRING INTAKE 500 2 NB320460
35 | N7040280 | INSERTINTAKE 1
36 | N7011840  |NOZZLEAIR OUTLET 1
37 | NB320460  |KITVALVE SPRING RETAINERS 1 | Ref.P.No.57
38 | NB320220  |KITVALVE SPRING INTAKE 1 | Ref.P.No.57
39 | NB320320  |KIT SAIEXHAUST 1 | Ref.P.No.57

09



- A Iradfie

=/

FIG. No. 03

THROTTLE BODY ASSEMBLY

TVUS =& —

FIG. No. 03
THROTTLE BODY ASSEMBLY

i oAl DESCRIPTION NRi ;FOF REMARKS
1| N7040390 [ THROTTLEBODYASSEMBLY 1
2 | — SCREWM5x12 3
3 | — CAPINJECTOR 1
4 | — INJECTOR CLIP 1
5 | N7060090 | EFIINJECTOR 1
6 | — CABLE SUPPORTBRKT 1
7 | N7201450  [HOSECLIP 1
s | — THROTTLE POTENTIOMETER 1
o | — SCREW 2

10 | N9325200 | KITTHROTTLE BODY 1 | Ret.P.No.57

10



- A Iradfie

=T
FIG. No. 04

CRANKSHAFT ASSEMBLY

TVUS =& —

FIG. No. 04
CRANKSHAFT ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 | N7020010 | PISTIONASSY, 1
2 | N7020020 | PISTON DIASO0 1
3 | NB320170 | RING SETPISTON 8000 1
4 | N7020060  |CIRCLIPPISTONPIN 2
5 | N7020070 | PISTONPIN 1
6 | N7020100 | CONNECTING RODASSY. 1
7 | — DOWEL CONNECTING ROD 2
8 | N7020190 | GROOVE SHELLBEARING CRANKSHAFT | 2
9 | N7020260 | SHELLBEARING CONNECTING ROD 2
10 | — ADAPTER ENGINE BREATHER 1 NB320330
11 | N7201090 | ORING 1380350 1
12 | R1200150 | WOODRUFFKEY 4x5 1
13 | N7201980 | HEXSOC. GRUB SCREW M8 1
14 | N7020080 | CRANKSHAFTASSY. 1
15 | N7020180 | SHELLBEARING CRANKSHAFT 2
16 | N7020170 | SHELLBEARING BALANCER SHAFT 2
17 | N7082330 | ROTORWITH OIL PUMP SHAFT 1
18 | — PIN3.5x15.8 2
19 | — SHAFT OIL PUMP 1
20 | — SPECIALBOLT CON. ROD 2
21 | N7020150 | BALANCER SHAFTASSY. 1
22 | N7201020 | OILSEAL 24.5x15.7 1
23 | NB320330  |KITBRAETHER 1 | Ref.P.No.57
24 | NB320180 | KIT CYLINDERBLOCK & PITONKIT 1 | Ref.P.No.57

1"



- A Iradfie

=T
FIG. No. 05

CRANKCASE ASSEMBLY STEP1 UPPER

TVUS =& —

CRANKCASE ASSEMBLY STEP1 UPPER FIG. No- 05

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 N7011380 SLEEVE CYLINDER 1
2 N7201120 ORING 860020 2
3 N2010960 WASHER CAM CHAIN TENSIONER 2
4 N7200880 HEX SOCKET CAP FLANGE BOLT M6x16 7
5 N7070150 BRKT CLUTCH CABLE 1
6 N7200780 HEX SOCKET CAP FLANGE BOLT M6x70 8
7 N7070270 ROD CLUTCH RELEASE COMP. 1
8 N7011340 GASKET CYLHEAD 1
9 N7201970 HEX SOC GRUB SCREW M10x1 3
10 | N7202270 NEEDLE BEARING 8x12x8 1
1 N7201200 HEX SOCKET CAP SCREW M5x16 1
12 P1200140 PUNCHED WASHERA5.5 1
13 | N7082370 STOPPER COMP. STARTER GEAR 1
14 | N7081830 OILMANIFOLDASSY. 1
15 | N7081850 JET OIL SPRAY 1
16 | N7070180 CLUTCHPUSHROD 1
17 | N7202190 DOWELPIN6x17.8 2

18 | N7030190 CRANKCASEASSY. KIT 1 Ref. P.No. 57
19 | N7082500 FLOW CHECK VALVEASSY. 1
20 | F200070 NEEDLE BEARING 14x20x12 1

12



- A Iradfie

=T
FIG. No. 05

CRANKCASE ASSEMBLY STEP1 UPPER

TVUS =& —

CRANKCASE ASSEMBLY STEP1 UPPER FIG. No- 05

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
21 N7201010 OIL SEAL 15x24x7 1
22 | N7070120 SPRING CLUTCH CABLE 1
23 | N7201000 OILSEAL22106 1
24 | N7201150 PUNCHED WASHER 5215010 1
25 | N7201260 HEX SOC. CAP FLANGE BOLT M5x12x0.8 1
26 | N7020220 COUNTER SHAFT CAM CHAIN DRIVE 1
27 | N7200940 BALLBEARING 10 x26x 8 2
28 | N7200680 HEX SOCKET CAP FALNGE BOLT M6 25 2
29 | N2081600 GASKET OILGALLERY PLUG 1
30 | N7082250 PLUG CAP M10x1 1
31 N7180090 HEAT EXCHANGER WATERAND OIL 1
32 N7201270 HEX SOCKET CAP FLANGE BOLT M6x40 3
33 | N7180060 SEALHEAT EXCHANGER 1
34 | NB320820 ORING24.5x3 1
35 | N7060040 STARTER MOTORWITHORING 1
36 | — BUSH 1
37 | N7180100 ENGINEASSY. 310ES6SP 1

13



- A Iradfie

=T
FIG. No. 06

CRANKCASE ASSEMBLY STEP | LOWER

TVUS =& —

CRANKCASE ASSEMBLY STEP | LOWER FIG. No- 06
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 N7200950 BALLBEARING 17x40x12 1
2 N7202270 NEEDLE BEARING 8x12x8 1
3 N7201030 OIL SEAL 52x2x7 1
4 N7060070 SWITCH GEARPOSITION WITH ORING 1
5 N7201200 HEX SOCKET CAP SCREW M5x16 2
6 N7082140 PLUGOILFILLER M24 1
7 N2040940 ORING24.7x2.3 1
8 N7081260 ORING 1
9 NB080240 GASKETOILLEVELPLUG 1
10 | N7082480 ADAPTOROILFILL 1
1 N7200780 HEX SOCKET CAP FL. BOLT M6x70 5
12 N7200540 BOLTM995 4
13 | N70300807D | OILPAN 1
14 | N7082510 CLIPCABLETIE 2
15 | N7082260 PLUG OILDRAIN 1
16 | N7201060 ALUMINIUM WASHER 16x20x1.5 1
17 | N7200830 NEEDLE BEARING 25x32x12 1
18 | N7200870 CIRCLIP 12x1 1
19 | N7202330 OIL SEAL 12x22x9 1
20 | N7082310 STOPPER GEAR SHIFT SPRING 1

14



- A Iradfie

=T
FIG. No. 06

CRANKCASE ASSEMBLY STEP | LOWER

TVUS =& —

CRANKCASE ASSEMBLY STEP | LOWER FIG. No- 06

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
21 N7081270 ORING 17x2 1
22 | N7081970 SUCTION TUBE COMP. 1
23 | NB080150 PACKING OILFILTER CAP 1
24 | M1010090 PIN CYLINDER HEAD COVER KNOCK 2
25 | N7081420 FILTER COMP ENGINE OILWITH PACKING 1
26 | N7081720 ADAPTER SCREW OILFILTER 1
27 | N7201970 HEX SOC GRUB SCREW M10x1 1

28 | NB320210 KIT PRESSURE RELIEF VALVE 1 Ref.P.No.57
29 | N7200680 HEX SOCKET CAP FLANGE BOLT M6x25 1
30 | N7200690 HEX SOCKET CAP FLANGE BOLT M6x30 17

31 NB320350 KITBEARING 1 Ref. P.No. 57

15



A Iradfie

— y ¢ 7 ¢ A
=7

I

FIG. No. 07

;
/
;
;

i d

MAGNETO ASSEMBLY

TVUS =& —

FIG. No. 07
MAGNETO ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | NBOB0O10 | MAGNETOASSY. 1
2 | N7081460 | ONEWAY CLUTCH 1
3 | NB320010 |ROTORASSY. 1
4 | N7201220  |HEXSOC CAPSCREW M6x40 3
5 | N7201250 | HEXFLANGENUTM16x1.5 1
6 | N7201200  |HEXSOC CAPSCREWMS5X16 2
7 | NB320020 | STATORASSY. 1
s | — PIPE BREATHER 1
9 | N7030060 | GASKETMAGNETO COVER 1
10 | N7030170 COVERMAGNETOASSY. (WITH BREATHER) 1
11 | N7200690  |HEX SOC CAPFLANGE BOLT M6x30 10
12 | N7082610 | PLUG CRANKSHAFTHOLE 1
13 | N7202340 | ORING22.7x3.1 1
14 | 0074010 | DOWELPIN 2
15 | N7082470 | COVERENGINE SPROCKET 1
16 | N7201640 | HEXSOCKET CAPFLANGEBOLTM620 100 | 2
17 | N7082010 | GEAR STARTER CLUTCHASSY. 1
18 | N7200930 | NEEDLEBEARING 253212 1
19 | N7081350 | GEARSTARTERIDLE 1
20 | N7081290 | PINMAGNETO 2
21 | N7081780 | GEARINTERMEDIATEASSY. 1
22 | NB320450 | KIT STARTER SYSTEM 1 | Ref.P.No.57
23 | — MAGNETO ROTOR COMP, 1

16



- A Iradfie

=/

FIG. No. 08

COVER CLUTCH ASSEMBLY

TVUS =& —

FIG. No. 08
COVER CLUTCH ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 | N7200880 | HEXSOCKET CAPFLANGE BOLT M6x25 2
2 | N7201080 | ALUMINIUM WASHER 6.2x12x1 1
3 | N7200900  |HEX SOCKET CAP FLANGE BOLT M6x45 3
4 | N71800207D |WATER PUMP COVER 1
5 | N7180010 | PACKING WATER PUMP 1
6 | N7200690 |HEXSOCKETCAPFLANGEBOLTM6X30 | 13
7 | — INSERT 1
8 | N70300107D | COVER GLUTCH 1
9 | N7030070 | GASKET CLUTCHCOVER 1
10 | 0074010 | DOWELPIN 2
1| — BALLBEARING 10x26x8 1 NB320470
12| — OIL SEAL 22x10x6 1 NB320470
13 | NB080210 | DRAINHOSE 1
14 | N2081600 | GASKET OILGALLERY PLUG 1
15 | N7082250 | PLUGCAP 1
16 | — FACE SEAL 1 NB320470
17 | N7030160 | COVER CLUTCH SUBASSY. 1
18 | N7201260 | HEXSOCKET CAP FLANGE BOLT M5x12 1
19 | N7180040  |IMPELLER 1
20 | N7202220 | COPPER WASHER 5.2x9.9x1.5 1
21 | N7201700 | HEX SOCKET CAP SCREW 2
22 | N7082660 | COVER COVER CLUTCHLOGO 1
23 | NB320470 | KITWATERPUMP 1 | Ref.P.No.57

17



- A Iradfie

=/

FIG. No. 09

CLUTCH ASSEMBLY

TVUS =& —

FIG. No. 09
CLUTCH ASSEMBLY
NO. OFF
No.| 'No. DESCRIPTION ROR ;0 REMARKS
REF.KITLIST
1| — HEX BOLT M6x25 5 NB320390
2 | N7070170 | PLUNGERASSY. 1
3 | — DISC PRESSURE CLUTCH 1 N7070280
4 | — CIRCLIP908 1 N7070170
5 | — SPECIALWASHER 1 N7070170
6 | N7070280  |CLUTCHASSEMBLY 1
7 | — THRUST BEARING 10x24x2 1 N7070170
8 | — PLUNGER 1 N7070170
o | — HEX FLANGE NUT 1 NB320380
10 | — WASHER CLUTCHHUB 1 NB320380
1| — PLATE CLUTCH DRIVEN 7 NB320290
12 | G4070290 | PLATE CLUTCHDRIVE JUDDERTYPE-B | 1
13 | — PLATE CLUTCH DRIVE 6 NB320290
14 | — HUB CLUTCH 1 N7070280
15 | G4070300 | SPRING CLUTCH JUDDER 1
16 | N7070020 | GEARASSY.PRIMARY DRIVEN 1
17 | N7070030 | SPACER CLUTCH 1
18 | G4070310 | WASHER CLUTCHJUDDER 1
19 | N7200970 | BALLBEARING 22x50x14 1
20 | — NEEDLE BEARING 28x33x13 2 N7070280
21 | — PLATE CLUTCH DRIVE TYPE 2 2 NB320290
2 | — SHIM 22x40x2 2 N7070280
23 | NB320370  |KITCLUTCHSPRING 1 | Ref.P.No.57
24 | NB320380  |KITCLUTCHNUT 1 | Ref.P.No.57
25 | N7070200 | CENTERASSY. MANUAL 1
26 | NB320390 | KIT CLUTCHACTUATOR 1 | Ref.P.No.57

18



- A Iradfie

=T
FIG. No. 10

GEAR AND GEARSHIFT ASSEMBLY

TVUS =& —

GEAR AND GEARSHIFT ASSEMBLY FiG. No- 10
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 N7081450 DRIVE SHAFTASSY. 1
2 — DRIVE SHAFT 1
3 N7082150 COUNTER SHAFTASSY. 1
4 G2200020 CIRCLIP25x1.2 1
5 — PUNCHED WASHER 29x17x1.5 1
6 N7081560 GEAR 1STDRIVEN 1
7 — NEEDLE BEARING 20x24 4
8 —_ PUNCHED WASHER 29x20x1.5 1
9 N7081530 GEAR5THDRIVEN 1
10 N7200560 CIRCLIP23x12 3
11 —_ SPECIALWASHER 24x29x1.5 3
12 | N7081520 GEAR 3RD DRIVEN 1
13 | N7081510 GEAR4THDRIVEN 1
14 | N7081500 GEARG6THDRIVEN 1
15 | N7081490 GEAR2ND DRIVEN 1
16 | — COUNTER SHAFT COMP. 1
17 | N7081430 GEAR5THDRIVE 1
18 | N7200550 CIRCLIP21x1.2 2
19 | N7081760 INTEGRAL GEAR 3RDAND 4TH DRIVE 1
20 | — NEEDLE BEARING 18x22 2
21 N7081770 GEARG6THDRIVE 1
22 N7081410 GEAR 2ND DRIVE 1
23 | — SPECIALWASHER 22x28x1.5 2

19



- A Iradfie

=T
FIG. No. 10

GEAR AND GEARSHIFT ASSEMBLY

TVUS =& —

GEAR AND GEARSHIFT ASSEMBLY FiG. No- 10

No.| 'No. DESCRIPTION NRi ;FOF REMARKS
24 | N7081580 SPACER GEARSHIFTARM 1
25 | N7082680 RETURN SPRING GEARSHIFT SHAFT 1
26 | N7082380 SHAFT COMP GEARSHIFTASSY. 1
27 | N7200590 PUNCHED WASHER 30x125x15 1
28 | N7081690 FORK GEARSHIFTNO.1 2
29 | N7081710 SHAFT GEAR SHIFT FORK 1
30 | N7081640 CAM GEARSHIFT 1
31 N7081700 FORK GEARSHIFTNO.2 1
32 N7200630 DOWELPIN 4x8 1
33 | — SPRING DRIVE PLATE 1
34 | N7082670 SPRING GEAR SHIFT CAM STOPPER 1
35 | M1200690 SHIM 6x14x1 1
36 | N7082110 STOPPER COMP. GEAR SHIFT 1
37 | N7200980 BALLBEARING 20x42x12 1
38 | N7082700 INDEX STARASSY. 1
39 | N7082320 BOLT GEAR SHIFT CAM STOPPER 1
40 | N7200710 HEX SOCKET CAP SCREW M6x20 1
41 N7081740 FIXING PLATE 2
42 | N7200700 HEX SOCKET CAP SCREW M5x12 2
43 | N8200350 BALLBEARING 25x52x15 1
44 | K2200040 CIRCLIP 5220 1
45 | N7082710 CAM GEARSHIFTASSY. 1

46 | NB320360 KIT GEAR SHIFTING FORK 1 Ref. P.No. 57

20



- A Iradfie

=/

FIG. No. 11

COVER ENGINE ASSEMBLY

TVUS =& —

FIG. No. 11
COVER ENGINE ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7082470 | COVERENGINE SPROCKET 1
2 | N7110530  |CHAINASSY. 112LINK 1
3 | K3200830  |RETAINERCLIPCOMPMS5 2
4 | N7180310  |MOUNTING BRACKET 1
5 | M7201640  |HEXSOC.CAPFLANGE BOLT M6x20 2
6 | N7081540 |SPROCKETENGINE 17T 1
7 | N7202010  |sPRINGDISC 1
8 | N7201640 |HEXSOCKET CAPFLANGE BOLT M6x20 3
o | N7082490  |SPACERBUSH 1
10 | N7201240 | HEXFLANGE BOLT M8x35 1
11 | N7180340 | AIRDUCT COMP. LH 1
12 | N7201620 | SHOULDER BOLT M5x14 4
13 | NB080210 | DRAINHOSE 1
14 | N7180350 | AIRDUCT COMPRH 1
15 | N7180300 | DEFLECTOR 1

16 | N7320300 | CHAINAND SPROCKETKIT 1 | Ref.P.No.57

21



- A Iradfie

=T
FIG. No. 12

MUFFLER ASSEMBLY

TVUS =& —

FIG. No. 12
MUFFLER ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7050110 | MUFFLERSUBASSY 1
2 | N7050230 | GUARD EXHAUSTREAR 1
3 | N7050240  |LEG GUARDMUFFLER 1
4 | N7201700  |HEXSOCKET CAPSCREWMS 10 5
5 | N7060050 | OXYGENSENSOR 1
6 | N7050220 | GUARD EXHAUSTFRONT 1
7 | — BODY MUFFLER COMP 1
8 | N7201490 |TORXNUTM7100 2
9 | N7050010 | GASKETEXHAUSTPIPE 1
10 | N7201640 | HEXSOCKET CAPFLANGE BOLTM620100| 2
11 | N7050290 | BRKTAUXIALLARY MTG LOWER 1
12 | N7200880 | HEXSOCKET CAP FLANGE BOLT M6 16 2
13 | N7201600 | CLIPNUT3 5
14 | N7201810 | HEXFL.NUTM8125 LOCK 1
15 | N7201510 | PUNCHED WASHER 340 84 45 1
16 | N7050170 | FLANGE BUSHEXHAUSTMTG 1
17 | N7050180 | STEPWASHER 1
18 | N7201710 | HEXSOCKET CAP SCREW M8 35 1
19 | N7050250 | CAPMUFFLERREAR 1
20 | — PIPE COMP EXH WITH GUARD 1
21 | N7080280 | BRKTAUXIALLARY MTG COMP. UPPER 1
22 | N7050300  |BRKTAUXIALLARY MTG 1

22



- A Iradfie

=/

FIG. No. 13

AIR CLEANER ASSEMBLY

TVUS =& —

FIG. No. 13
AIR CLEANER ASSEMBLY
NO. OFF
No.| 'No. DESCRIPTION R(; ;0 REMARKS
1 | N7040350  [AIRCLEANERASSY 1
2 | N7200880 |HEXSOCKET CAP FLANGE BOLT M6x16 2
3 | N9060780 | TMAPSENSOR 1
4 | N7040470  [HOUSING MAP SENSOR 1
5 | R1040460 | CLAMPBREATHERHOSE 4
6 | N7040460 |HOSE MAPSENSOR 1
7 | mze#e426- | CASEAIR CLEANER COMP. 1
8 | N7060110 | INTAKEAIR TEMP SENSOR 1
9 | NB040080 | GROMMETIATMTG 1
10 | NB040050 | HOSEAIRINLET SAISOLENOID 1
11 | NB040070 | GROMMETAIR CLEANER 3
12 | N7060130 | SECONDARYAIR SOLENOID 1
13 INB040040 [HOSEAIR OUTLET SAISOLENOID 1
14 | N7201460 | CLAMP THROTTLE BODY DIA61 1
15 | N7200690  [HEX SOCKET CAP FLANGE BOLT M6x30 3
16 | N7201480 [ CUPWASHER6.4x15.5 3
17 | N7201430 | SNAPCLIP 2
18 | N7040380 | FILTER HOLDER COMP. 1
19 | — COVERAIR CLEANER 1
20 | N7201260 |HEXSOCKET CAP FLANGE BOLT M5x12 2
21 | N7060100  |IDLE STEPPER 1
22 | N7040400 | HOSE BREATHERPCV 1
23 | N7201440  |HOSE CLAMP 18.5 2
24 | NB040060 |HOSE INLETVTI 1
25 | N7201470 | CABLE STRAP 1
26 | NB040010 |ADAPTORTHROTTLE BODY 1
27 | NB040020 | TUBE OUTLET 1

23


a.subasobithan
Line

a.subasobithan
Line

a.subasobithan
Line

a.subasobithan
Text Box
NB040040


- A Iradfie

=/

FIG. No. 14

RADIATOR ASSEMBLY

TVUS =& —

FIG. No. 14
RADIATOR ASSEMBLY
No.| 'No. DESCRIPTION NR(; ;FOF REMARKS
1 | N7180260 | COVERRADIATOR FRONT 1
2 | N7201600  |RETAINERCLIPNUTMS 5
3 | N7200680  |HEX SOCKET CAP FLANGE BOLT M6x25 3
4 | N7180230  |SLEEVE GROMMET 2
5 | N7180290  |RADIATORASSY. 1
6 | N7180160 |RESERVOIR COOLANT 1
7 | N7201300 | SNAPRIVETPLASTIC 2
8 | N7201340 |HOSECLAMPD12 2
9 | N7180190  |HOSERESERVOIR 1
10 | N7201390 | PUNGHED WASHER 6.4x25x1.5 3
11 | N7160330 | COOLING FAN 1
12 | NB200060 | HEXSOCKET CAPSCREW M5x20 3
13 | N7201350  |HOSE CLAMP D14 2
14 | N7180150  |HOSEBYPASS 1
15 | N7201380 | CUPWASHER DIA6.4x10 3
16 | N7180220 | GROMMET RADIATOR 4
17 | N7201370  |HOSE CLAMP D32 1
18 | N7180140  |HOSERADIATOR OUTLET 1
19 | N7201400 | PUNCHED WASHER 10.5x20x2 2
20 | N7180240 | MOUNTINGRING 1
21 | N7201310  |RETAINERCLIPD10 1
22 | N7180130 | HOSE RADIATOR INLET 1
23 | N7201620 | SHOULDERBOLTMS5 2
24 | N7201360 | HOSE CLAMP D27 3
25 | N7180210 | CAPRADIATOR 1

24



- A Iradfie

=/

FIG. No. 15

FUEL TANK ASSEMBLY

TVUS =& —

FIG. No. 15
FUEL TANK ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1| N7202240 | HEXSOCKET SCREW M5x30 3
2 | N7202230 | HEXSOCKET SCREW M5x8 3
3 | N7140300 | FUELTANKCAPASSY. 1
4 | N7202040 | HEXSOCKET CAP SCREW M5x14 4
5 | 41414700 | HOSECLIP 1
6 | N7140150 | HOSE TANKTOROLL OVER VALVE 1
7 | N7140860 | INLETFUELTANK 1
8 | N8220400 | CUSHION FUELTANK 2
o | nr14003orueL Tankcome 1 BLACK
10 | — HOSE CLAMPDIA12.5 1
11 | N9140650 | HOSE FUEL TANK 1
12 | N9200150 | HEXSOC HD CAP SCREW M6x30 4
13 | 0335876 | PUNCHED WASHER 6.5x24x1.6 4
14 | N7201470 | STRAPFUELFILTERMTG 3
15 | N7140240 | BOOTFILTERMTG 2
16 | N9142140 | FUELFILTER 1
17 | N7140380 | CUSHION FUEL TANKREARLOWER 4
18 | N3140150 | SPACER FUELTANKREAR 4
19 | N7140110 | HOSE FILTER OUTLET 1
20 | NB140110 | EARCLAMP 5
21 | Ne142150 | QUICK CONNECTOR 1
22 | N7140120 | INJECTORHOSE 1

25


a.subasobithan
Sticky Note
N7140030


=/

FIG. No. 15

A Iradfie

FUEL TANK ASSEMBLY

TVUS =& —

FIG. No. 15
FUEL TANK ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
23 | N7201530 | ORING, 6500260 1
24 | N7201540 | ORING, 7500260 1
25 | N7140010 | FUELPUMP MODULEASSY. 1
26 | — FLANGE BOTTOM FPMMTG 1
27 | N8200060 | HEX FLANGE BOLT M6x1.0x10 6
28 | N7140370 | CUSHION FUEL TANK REAR UPPER 4
29 | N7140100 | HOSE PUMP OUTLET 1
30 | N9200550 | ORING 57x3.6 1
31 | N7221880 | SLEEVE FUELTANK 1
32 | NB140080 | GUIDE HOSE 1

26



- A Iradfie

=T
FIG. No. 16

e

1
1
1
i R
1
1
1

<

CANISTER ASSEMBLY

TVUS =& —

FIG. No. 16
CANISTER ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7140160 | HOSE CANISTERTO PURGE VALVE 1
2 | R1040460 | CLIPHOSE BREATHER 2
3 | N7060210  |CANISTER PURGE VALVE 1
4 | N7140210  [BOOTPURGE VALVE 1
5 | N7140180 | BRKTCANISTERMTG 1
6 | NB140250 |CUSHION 3
7 | N9141430 | CANISTER COMP. 1
8 | NB140200 |HOSEAIRINLET 1
9 | 414147000 |HOSECLIP 2
10 | N7201470 | STRAPFUELFILTERMTG 6
11 | N9142030 | HOSE DRAIN CANISTER 1
12 | NB140160 | GUIDE HOSE 1 2
13 | N7140250 | HOSE PURGE VALVE TOAIR BOX 1
14 | R2040400  |HOSECLIP 1

27



- A Iradfie

=T
FIG. No. 17

HEAD LAMP ASSEMBLY

TVUS =& —

FIG. No. 17
HEAD LAMP ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7220700 | MIRRORASSY.RH 1
2 | N7220280 | VISORHEADLAMP 1
3 | N7220690 |MIRRORASSY.LH 1
4 | N7220680  |HEXSOCKETFL. BOLT M6x25 4
5 | N7220760 | BRKTLICENCE PLATE COMPFR. 1
6 | N7220710 | GROMMETMIRROR 2
7 | N7220730 | VISOR HEADLAMPBOTTOM 1
8 | K200300  |STSCREW3.5x16 1
9 | N7221050 | BRKTMIRRORMTG COMP. RH 1
10 | N7220010 | HEADLAMPASSY. 1
11 | N7201300 | SNAPRIVETPLASTIC 2
12 | N7221040 | BRKTMIRRORMTG COMP.LH 1
13 | 0332275 | CRRPANHD SCREW M6x16 7
14 | N8220400 | CUSHION FUEL TANK 4

15 | — HOUSING HEAD LAMP FRONT LH 1 | Ref.P.No.63
16 | — CRR FLANGED PAN HD TAP SCREW 5
17 | N7220650 | HOUSING HEAD LAMP BOTTOM 1
18 | K3200840 | RETAINERGLIPM6 3

19 | — HOUSING HEAD LAMP FRONT 1 | Ref.P.No.63

20 | — HOUSING HEADLAMP FRONT RH 1 | Ref.P.No.63
21 | 0335605 | PUNCHED WASHER 6.5x16x1.2 2
22 | NB220540 | SPACERPLASTIC 1
23 | N3120990 | GROMMET VISORMTG 2

28



- A Iradfie

=/

FIG. No. 18

SPEEDOMETER ASSEMBLY

TVUS =& —

FIG. No. 18
SPEEDOMETER ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7160430 | SPEEDOMETER 1
2 | N8220560 | GROMMET SPEEDOMETER 3

3 | N72202905D |HOUSING SPEEDOMETER 1 | maT.BLACK
4 | N3120130 | GROMMETHEAD LAMP 6
5 | N7201610  |HEX SOCKET CAPFLANGE BOLT M5x15 2

6 | N72206605D | HOUSING HEADLAMP REAR RH 1 | MAT.BLACK
7 | 420464700 | HEX SCREW M6x16 6
8 | K3200830 |RETAINER CLIP COMP.M5 2
9 | N7202070  |HOLECLIPG 4
10 | N7221020 | BRKT HSG HEADLAMP COMP. 1
11 | N7201760 | HEXNUTMB8x125 2
12 | N7160620 |HOLECLIP6 1
13 | 0335605 | PUNCHED WASHER6.5x16x1.2 7
14 | 420305700 |HEXNUTMs 9

15 | N72201005D | HOUSING HEADLAMP REAR LH 1 | maT.BLACK
16 | N7221030 | BRKTHEADLAMP 2
17 | N8200040 | HEXBOLTM8x65 2

29



A Iradfie

=T
FIG. No. 19

SEAT ASSEMBLY

SEAT ASSEMBLY

TVUS =& —

FIG. No. 19

REF.
NO.

PART
NO.

DESCRIPTION

NO. OFF
RR 310 | REMARKS

10

1

12

N7130100

SEATASSY.FRONT

SEAT FOAM FRONT

SEATBASE FRONT

CUSHION SEAT 1

CUSHION SEAT

CUSHION SEAT 2

SEATASSY.REAR

SEAT FOAM REAR

SEATBASE REAR

CUSHION SEAT REAR

STRAP

BRKT SEATHOOKREAR

30



- A Iradfie

=T
FIG. No. 20

HANDLEBAR ASSEMBLY

TVUS =& —

FIG. No. 20
HANDLEBAR ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7160310 | CONTROLSWITCHRH 1
2 | NB150140 | GRIPCOMPTHROTTLE 1
3 | N7150040  |HANDLEBARCOMPRH 1
4 | N7100390 | UPPERBRKT COMP. 1
5 | N2200470 | HEX SOCKET HEAD CAP SCREW M6x20 4
6 | N7160300 | CONTROLSWITCHLH 1
7 | N7150030 | HANDLE BAR COMPLH 1
8 | N9200420 | SPRING DOWEL DIA5x30 2
9 | NB150150 |GRIPLH 1
10 | N7150200 | CLAMPHOLDER LEVER 1
11 | NB200090 | HEXFLANGE BOLT M6x1x25 4
12 | N7150230 | SPECIALBOLT 1
13 | N7150110 | CLUTCHLEVER 1
14 | N7150220 | BUSH 1
15 | NB200110 | HEXNUTMS5 1
16 | N7150120  |HOLDER 1
17 | NB200100 | CRPH SCREWM3x10 2
18 | NB150120 |HOLDERSWITCH 1
19 | N7150150 | FERRULE 1
20 | N7150160  |RINGNUT 1

31



A
e = TVS ol —

FIG. No. 20 FIG. No. 20
HANDLE BAR ASSEMBLY

PART
NO.

DESCRIPTION REMARKS

N7160360 CLUTCH SWITCH

HEX SOCKET CAP SCREW M2x12

N7160320 IGNITION SWITCH CUM STEERING LOCK

NB320700 BRAKE LEVER

NB320570 CLAMP MASTER CYLINDER FRONT

NB200160 HEX FLANGE BOLT M6x25

N7150240 SEAL CAP

N7201670 DOME CAP SCREW

NB150090 DAMPER HANDLE BAR

NB200150 CRR FLANGE PAN HD SCREW M5x11

N7070240 CABLEASSY.CLUTCH

NB170010 CABLE THROTTLEASSY.

N7150270 DAMPER HANDLE BARASSY.

FRONT BRAKE SWITCH

N7160590 BRACKET MICRO SWITCH

NB200040 BREAKOFFBOLT

HANDLEBAR ASSEMBLY




- A Iradfie

=T
FIG. No. 21

FRAME ASSEMBLY

TVUS =& —

FIG. No. 21
FRAME ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 — CUPBOTTOM 2
2 | N7220830 | STICKERPROTECTION 1
3 | N7202100 | HEXSOC CAPSCREW 4
4 | N7120130 | SUBFRAME FRONT 1
5 | N7201610 | HEXSOCKET CAPFLANGEBOLTMSx15 | 5
6 | N7201600 | RETAINERCLIPMS5 7
7 | — GROMMET SEAT BASE 2
8 | N7121630 | BRKTSEATMTG COMP. 1
9 | N8200060 | HEX FLANGE BOLT MBx1x10 2
10 | N7120470 | BATTERY HOLDER 1
11 | N3200190 | HEX SCREW M6x30 4
12 | N7150170 | SEATLATCHCOMP. 1
13 | N3120410 | PLUG TUBE UPPER 2
14 | N7121580 | CLAMPBATTERY 1
15 | N7121960 | COVERBATTERY 1
16 | N9130330 | CUSHION SEATREAR 2
17 | N7120140 | SUBFRAME REAR 1
18 | N7121910 | PROPSTAND 1
19 | N7201830 | PUNCHED WASHER 10.5x18x1.6 8
20 | N7121950 | BOLTPROP STAND 1
21 | N7121130 | SPRING PROP STAND 1
22 | N3200220 | HEX FLANGE BOLT Mx1.25x16 1

33



- A Iradfie

=T
FIG. No. 21

FRAME ASSEMBLY

TVUS =& —

FIG. No. 21
FRAME ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
23 | N7201770 | HEXNUTM10x1.5 2
24 | N7201660 | HEX SOCKET CAP SCREWM10x30 2
25 | N7202250 | SHOULDER BOLT M8x125x50 1
26 | N7121680 | BRKTENGINE GUARD MTG COMPLH 1
27 | N7121690 | BRKTENGINE GUARD MTG COMP RH 1
28 | N7201750 | HEX FLANGE BOLT M10x1.5x150 2
29 | N7121450 | CHAIN GUIDEASSY. 1
30 | N7201570 | HEX FLANGE NUTM8x1.25 1
31 | N7202260 | WASHER 14x10x2.5 1
32 | N7201590 | RETAINERCLIP M6 7
33 | N7100110 | CUPBOTTOM 1
34 | N7170020 | CABLE SEATLOCK 1
35 | N9170360 | CABLE SEATLOCK FRONT 1
36 | NB200060 | HEX SOCKET CAP FLANGE BOLT M5x20 1
37 | NB160010 | SIDE STAND SWITCH 1
38 | N7121140 | COLLARBUSHPROP STAND 1
39 | NB110210 | SPACERBUSH 1
40 | NB110170 | HOSE CLAMP 1
41 | N7150320 | SEATLATCH COMP. 1
42 | N7121160 | SLEEVE 1
43 | R1200310 | HEX FLANGE SCREW M8x20 1

34



- A Iradfie

=T
FIG. No. 22

RIDER FOOTREST LH ASSY.

TVUS =& —

FIG. No. 22
RIDER FOOTREST LH ASSY.

No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 | N7120190 | RIDERFOOTRESTMCLH 1
2 | N5200180  |HEXSOC HD CAP SCREW M8x30 2
3 | N7121510  |PLATEFOOTRESTLH 1
4 | N7201260 | CRRPANHEAD SCREW M6x12 2
5 | — SLEEVE FOOTPEG 1
6 | N3200240 |ERING 1
7 | N7121720  |RIDERFOOTPEGASSY.LH 1
8 | N9123990 | CLAMPCOMP. RIDERFRONT 1
9 | N9124000 |STUDRIDERFOOTREST 1
10 | N9200400 | HEXSCREW 2
11 | N7121490 | PINGEARSHIFTLEVER 1
12 | N9124020 | TORSION SPRING FOOTPEG 1
13 | N7082460 | GEAR SHIFTLINKAGEASSY. 1
14 | 0335538 | PUNCHED WASHER 12.5x22x2.3 1
15 | N7200680 | HEXSOCKET CAP FLANGE BOLT M6x25 1
16 | NB200120 | CLEVISPINFOOTPEG 1

35



- A Iradfie

=T
FIG. No. 23

RIDER FOOTREST DISC ASSY. RH

TVUS =& —

FIG. No. 23

RIDER FOOTREST DISC ASSY. RH
NO. OFF

No.| 'No. DESCRIPTION RR 310 | REMARKS
1 | N7110780  |BANJOBOLTM10x1 1
2 | N9111330 | WASHERBANJO 2
3 | N7110790  |HOSE STEELBRAIDED MC REARABS 1

4 | N7320050  |KITRESERVOIR 1 | Ref.P.No.57
5 | N7121520 | PLATEFOOTRESTRH 1
6 | N7160400 |REARSTOPSWITCH 1
7 | N7120160  |RIDERFOODRESTDISCMECHININGRH | 1
8 | N7201260 |HEXSOCKET CAPFLANGE BOLT M5x12 4
9 | N7110380  |MASTERCYLINDERREAR 1
10 | N7201640 | HEXSOCKET CAP FLANGE BOLT 4
11 | 0330048 | SPLITPIN2x20 1
12 | N7121780 | SWITCHHOLDER 1
13 | N7320140 | HOSE RESVOIR 1
14 | N7050210 | BRKTAUXIALLARY MTG 1
15 | NB110080 | SPRING BRAKE RETURNDISC 1
16 | N7121490 | PINGEARSHIFTLEVER 1
17 | N7110360 | BRAKE PEDAL COMP DISC 1
18 | N9200400 | HEXSCREW 2
19 | N9112000 | SLEEVE BRAKE PEDAL 1
20 | NB200120 | CLEVISPINFOOTPEG 1
21 | N7202050 | CLEVISPIN 1
22 | N9124020 | TORSION SPRING FOOT PEG 1
23 | 0335538 | PUNCHED WASHER 12.5x22x2.3 1
24 | N3200240  |ERING 1
25 | N7121730  |RIDERFOOT PEGASSY.RH 1
26 | N9124000  |STUDRIDERFOOTREST 1
27 | N7121760 | SLEEVEFOOTPEG 1
28 | N9123990 | CLAMP COMP. RIDER FRONT 1

36



- A Iradfie

=/

FIG. No. 24

COVER FRAME ASSY. RH

TVUS =& —

FIG. No. 24
COVER FRAME ASSY. RH
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7220050 | TURN SIGNALLAMP FRONTRH 1
2 | N7201610  |HEX SOCKET CAPFLANGE BOLT M5x16 3
3 | — SIDE COWLRH 1 | Ref.P.No.63
4 | NB200060 [ HEXSOC CAPSCREW M5x20 1
5 | N7220480 | BRKT SIDE COWLREARLH 1
6 | N7220460 | GRILLSIDE COWLRH 1
7 | N72203598D | SIDE COWL REARRH 1 | MAT.BLACK
8 | N72203395D | SIDE COWLUPPERRH 1
9 | M7100650  |HEXSOC CAPSCREW 2
10 | N7221019 | COVERFRAME BOTTOMRH 1
11 | N7220970 | GROMMET UPPERRH 1
12 | N72207808D | SIDE COWLREARRHTOP 1
13 | — CRR FLPAN HD TAP SCREW 4.2x13 3
14 | N7220550 | BRKT SIDE COWLFRONTRH 1
15 | N7220870 | DEFLECTORTOPRH 1
16 | N8220400 | CUSHION FUELTANK 1
17 | 0334038 |HEXNUTM10 1
18 | 0330328 | WAVE SPRING WASHERM10 1
19 | K3200830 | RETAINER CLIP COMP M5 4
20 | N72201502D | ENGINE GUARD RH 1
21 | P3200010 | CRPHSCRM6x12 2
22 | — SIDE COWLRH 1 | RefP.No.63
23 | N7220610 | DEFLECTORRH 1
24 | N3200340 | CRRFLPAN HD TAP SCREW4.2x13 15
25 | N7221110 | GROMMET SIDE COWL 1

37



- A Iradfie

=/

FIG. No. 25

COVER FRAME ASSY. LH

TVUS =& —

FIG. No. 25
COVER FRAME ASSY. LH

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7220430 | BRKTENGINE GUARD MTGRH 1
2 | N7200880 | HEXSOCKET CAPFLANGEBOLTM6X20 | 6
3 | N8122610 | CUPWASHER 2
4 | N3120130 | GROMMET HEADLAMP 2
5 | N7220420 | BRKTENGINE GUARDMTGLH 1
6 | N72207708D | SIDE COWLREARLHTOP 1
7 | N7221009 | COVER FRAME BOTTOMLH 1
8 | M7100650 | HEXSOC CAPSCREW 2
o | N7220480 | BRKT SIDE COWLREARLH 1

10 | N72203295D | SIDE COWLUPPERLH 1 | maT.BLACK
11 | N7220450 | GRILL SIDE COWLLH 1

12 | N72203498D | SIDE COWLREARLH 1 | Ref.P.No.63
13 | N7201610 | HEXSOCKET CAPFLANGEBOLTMSx15 | 2
14 | N7220040 | TURN SIGNALLAMP FRONTLH 1
15 | N7220920 | COVERBOTTOMREAR 1
16 | N7220540 | BRKT SIDE COWLFRONTLH 1
17 | N7201300 | SANPRIVETPLASTIC 3
18 | N7202320 | SNAPRIVETPLASTIC 2
19 | N7220360 | COVERBOTTOM 1
20 | 420001700 | PUNCHED WASHERAG.6 4
21 | N7220600 | DEFLECTORLH 1

38



A
e = TVS ol —

FIG. No. 25 FIG. No. 25
COVER FRAME ASSY. LH
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
22 | N7220160 | ENGINE GUARD CENTER 1
23 | M1200610 | HEX SCREW M6x16 1
24 | 0334038 | HEXNUTM10 1
25 | 0330328 | WAVE SPRING WASHERM10 1
26 | 0331058 | HEXBOLT+WAVE SPRING WASHERM8x16| 2
27 | N7220910 | BRKTENGINE GUARDMTDRRBOTTOM | 1
28 | N8220400 | CUSHION FUEL TANK 2
29 | N7220860 | DEFLECTORTOPLH 1
30 | — SIDE COWLLH 1 | Ref.P.No.63
31 | N72201402D | ENGINE GUARDLH 1
32 | N7220680 | BRKTFENDERFRONTRH 1
33 | P200310 | HEXSCREW M6x12 4
34 | P3200010 | CRPHSCRM6x12 2
35 | N3200340 | CRRFLANGED PAN HD TAP SCREW4.2x13| 14
3% | — FENDER FRONT 1 | Ref.P.No.63
37 | N7201620 | SHOULDERBOLTM580 14 4
38 | K3200840 | RETAINER CLIPNUTM6 2
39 | N7220670 | BRKTFENDER FRONTLH 1
40 | N7221590 | GROMMET COVER FUEL TANK 2
41 | 420302700 | HEXNUTMS5 2
COVER FRAME ASSY. LH

39



- A Iradfie

=T
FIG. No. 26

COVER FUEL TANK & PILLION FOOTREST ASSY.

TVUS =& —

FIG. No. 26
COVER FUEL TANK & PILLION FOOTREST ASSY.

i oAl DESCRIPTION NRi ;FOF REMARKS
1| — COVER FUEL TANK REAR 1 MAT. BLACK
2 | N72201805D | COVER FRAME RH 1
3 | 0332275 | SCREWCRPHM6x16 2
4 | — COVER FUEL TANK LH 1 | Ref.P.No.63
5 | k3200840 | RETAINER CLIP COMPMS5 5
6 | N7201300 | SANPRIVETPLASTIC 2
7 | N3120600 | GROMMETTAIL COVER 4
8 | N72201705D | COVER FRAMELH 1 MAT. BLACK
o | N7220820 | GROMMETUPPER 1
10 | N3200220 | HEXFL. BOLT M6x1.25x16 2
11 | P3200010 | CRPHSCREW M6x12 2
12 | N7201610 | HEXSOC CAP FL.BOLT M5x15 2
13| — COVER FUEL TANK FRONT 1 | Ref.P.No.63
14 | N7121750 | PILLIONFOOTPEGRH 1
15 | NE120700 | GUIDE PILLION FOOTPEG 2
16 | N7220370 | PILLIONFOOTRESTRH 1
17 | 3030515 | SPRING 2
18 | N7220380 | PILLIONFOOTRESTLH 1
19 | NB200120 | CLEVISPIN 2
20 | 0339204 | BALLDIASS 2
21 | N7121740 | PILLION FOOTPEGLH 1
22 | N3200240 | ERING 2
23 | M7100650 | HEXSOC CAP SCREW 2
24 | N7202100 | HEXSOC CAPSCREW 2
25 | N7221140 | LOGO COVER FUELTANK FRONT 1
26 | N7050160 | CUSHION EXHAUST MTG 1

40



- A Iradfie

=T
FIG. No. 27

TAIL COVER & TAIL LAMP ASSY.

TVUS =& —

FIG. No. 27
TAIL COVER & TAIL LAMP ASSY.
NO. OFF
No.| 'No. DESCRIPTION RR 310 | REMARKS
1| — TAILCOVER CENTER FRONT 1 | Ref.P.No.63
2 | N7201300 | SNAPRIVETPLASTIC 2
3 | — TAILCOVERRH 1 | Ref.P.No.63
4 | 420452700 | HEXSCREEW M6x1.x12 7
5 | N7220390 | BRACKETTAILLAMP 1
6 | — TAILCOVERTOP 1 | Ref.P.No.63
7 | N7220030 | TAILLAMP 1
8 | — TAILCOVERLH 1 | Ref.P.No.63
9 | N7202160 | PUNCHED WASHERAG.6 4
10 | K3200840 | RETAINERCLIPNUTM6 2
1| — TAILCOVER LOWER 1 | Ref.P.No.63
12 | N7220580 | GRILLTAILCOVERLH 1
13 | 0832275 | CRRPANHD SCREW M6x16 3
14 | N3200340 | CRRFL. PANHD TAP SCREW 4.2x13 4
15 | NB120690 | BRKTSEATLOCK 1
16 | — TAILCOVER BOTTOM 1 | Ref.P.No.63
17 | N7220590 | GRILLTAILCOVERRH 1
18 | 7130020 | CLIPNUTST4 2
19 | N7150130 | SEATLOCKASSY. 1
20 | N7201610 | HEXSOCKET CAPFL. BOLT M5x15 3
21 | M1200610 | HEX SCREW MBx20 2
22 | N8122610 | CUPWASHER 2
23 | N3120130 | GROMMET HEAD LAMP 2
24 | N7220720 | BRKTTAILCOVERMTG 1
25 | P3200010 | CRPHSCRM6x12 1
26 | N7200880 | HEX SOCKET CAPFL.BOLT M6x16 2
27 | N7221630 | STICKERPROTECTIONLH 1
28 | N7221640 | STICKERPROTECTION RH 1

41



- A Iradfie

=T
FIG. No. 28

FENDER REAR ASSEMBLY

TVUS =& —

FIG. No. 28
FENDER REAR ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7220070 | TURN SIGNALLAMP REARRH 1
2 | N2200500  |HEXBOLT M6x1x25 4
3 | N9227200 | REFLEXREFLECTORASSY. SIDE 2
4 | N7220250 |FENDERREAR 1
5 | N8220300 | BRKT COMPLICENCE PLATE REAR 1
6 | N7221090 | NUMBER PLATE ILLUMINATOR COMP, 1
7 | M7160120  |REFLEXREFLECTORASSY. 1
8 | N7201610  |HEXSOCKET CAPFLANGE BOLT M5x15 2
9 | N7220980 |BRKTFENDERREARTOP 1
10 | N7220410 | FENDERREARBOTTOM 1
11 | G5200340 | PUNCHED WASHER 5.5x12x1 2
12 | N7220060 | TURN SIGNALLAMPREARLH 1
13 | N7221600 | PILLION HANDLE 1
14 | N7220400 | BRKTFENDERREARLH 1
15 | 0330328 | WAVE SPRING WASHERM10 2
16 | M1200900 | HEXFL.NUTM6x1 5
17 | 420302700 | HEXNUTMS5 3
18 | N4221270 | RUBBERTOOLBOX 1
19 | P200310  |HEXSCREWM6x12 2
20 | 0334088 |HEXNUTM10x1.25 2
21 | N7160620 | CABLE HOLDER 2
22 | NB220480 | GROMMETLOCK 1

42



A
e = TVS ol —

FIG. No. 29 FIG. No. 29
@ FRONT SUSPENSION ASSEMBLY
REF.| PART NO. OFF
| No.|  NoO. DESCRIPTION RR 310 | REMARKS

N7100050 FORKASSY.FRONT

NB100080 CAP STEERING

N7100170 BOLT STERINGADJUSTER
N7100160 DUST COVER STEERING

— STEERING RACE INNER
N7100120 BALL CAGE COMP.

N7100090 DUST SEAL STEERING LOWER
N7100060 LOWER BRKT COMP.

9 N7201920 HEX SOCKET CAP SCREW M8x30
10 | N7100140 LEGASSY.RH

11 | N7100230 INNERTUBE FRONT FORK GUIDE
12 | N7100370 SEAT SPRING FRFORK
N7100220 INNER TUBEASSY. LH

14 | N7100300 SPRING FRONT FORK

15 | N7100320 PACKING

16 | N7100360 HEX SOCKET HD CAP SCREW M10x25
17 | N7100280 FORKTUBE OUTERBUSH

18 | N7100290 WASHER FRONT FORK

19 | N7100310 SNAPRING

20 | N7100380 OILSEAL

21 | N7100330 DUST SEALFRONTFORK

22 | N7100270 FORKTUBE OUTER

23 | N7100130 LEGASSY.LH

24 | N7100260 DAMPER PISTON FRONT FORK
25 | N7100240 NUTFRONT FORK

26 | N7100250 ORING FRONTFORK

27 | N7100340 SPACER FRONT FORK

28 | N7100210 INNERTUBEASSY.RH

© N O o B~ WDN -

D000000000000000000000!

W

|
»

S A A NN 2NN DNDNDNDNDNNDNDNNDNDNNMNDNDDN =2 NDN-_2 D A NN A A A

29 | N7110600 | CABLE GUIDE
FRONT SUSPENSION ASSEMBLY 30 | NE110150 | CLAMPHOSE
43




- A Iradfie

=T
FIG. No. 30

MASTER CYLINDER ASSY. FRONT WHEEL

TVUS =& —

FIG. No. 30
MASTER CYLINDER ASSY. FRONT WHEEL
No.| 'No. DESCRIPTION NRi ;FOF REMARKS

1 | N7110300 | MASTER CYLINDERASSY. FRONT 1

2 | — FLAT SCREW 2 NB320520
3 | — RESERVOIR CAP 1

4 | — PLATE DIAPHRAGM 1 :

5 | — DIAPHRAGAM 1 :

6 | NB320570 | CLAMPMASTERCYLINDER FRONT 1

7 | NB200160 | HEX FLANGE BOLT M6x25 2

8 | — BODY M/C FRONT 1 N7110300
o |— SPECIALBOLT 1 NB320700
10 | N7150140 | BRAKELEVER 1

" | — HEXNYLOC NUT M6 1

12 | — GLASS WINDOW 1 NB320510
13 | — ORING 1

14| — cLIP 1

15 | — BUSHROD FRONT 1

16 | — BOOT FRONT 1

17 | — SWITCHASSY. STOPLAMP FRONT 1 NB320550
18 | N7160590 | BRKTBRAKE SWITCH 1

19 | — HEX SOCKET CAP SCREW M2x12 2

20 | — SPRING PUSHROD 1

44



A
e = TVS ol —

FIG. No. 31 FIG. No. 31
MASTER CYLINDER ASSY. REAR WHEEL
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS

1 N7110380 MASTER CYLINDERASSY.REAR 1
2 N7201640 HEX SOCKET CAP FLANGE BOLT 2
3 —_ CONNECTOR 1 N7320090
4 | — BUSH 1
5 — SPRING GUIDE 1
6 —_ SPRING 1
7 —_ PRIMARY SEAL 1
8 —_ PRIMARY WASHER 1
9 —_ ORING 1 “
10 —_ PISTONDIA12 1 “
11 —_ MASTER CYLINDER BODY REAR 1
12 —_ SPACER 1
13 —_ CIRCLIP 1
14 —_ BUSHROD 1 NB320530
15 —_ BOOT 1
16 —_ LOCKNUT 1 “
17 —_ FORKMC REAR 1
18 N7202120 HOSE CLIP 100x100 2
19 —_ RESERVOIR CAP 1 N7320050
20 —_ PLATE DIAPHRAGM 1
21 —_ DIAPHRAGM 1

MASTER CYLINDER ASSY. REAR WHEEL 21— RESERVOIR 1 "

45



- A Iradfie

=T
FIG. No. 32

ABS SYSTEM ASSEMBLY

TVUS =& —

FIG. No. 32
ABS SYSTEM ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 | N7110760 | BUNDYTUBEASSY. M/C FRONTABS 1
2 | N7110780 | BANJOBOLT M10x1 7
3 | N9111330 | WASHERBANJO 14
4 | N7110690 | COVERPLATE 1
5 | N71103%0 | HECU 1
6 | N7201640 | HEXSOCKET CAPFLANGE BOLT 2
7 | N7201380 | CUPWASHER 2
8 | N7180220 | GROMMET 2
o | NB110160 | CLAMPHOSE 1
10 | N7110800 | HOSE CALIPERREARABS 1
11 | N7110790 | HOSE STEEL BRAIDED MC REARABS 1
12 | N7110700 | HOSECLIP 1
13 | NB110190 | CABLE CLAMP 3
14 | N7110710 | BUNDY TUBEASSY. CALFRONTABS 1
15 | NB110180 | CABLE GUIDE 7
16 | NB220510 | BALLHEAD RUBBER 1

46



- A Iradfie

=T
FIG. No. 33

(©

CALIPER ASSY. FRONT WHEEL

TVUS =& —

FIG. No. 33
CALIPER ASSY. FRONT WHEEL
No.| 'No. DESCRIPTION NRi ;FOF REMARKS

1| N7110010 | CALIPERASSEMBLY 1

2 | — BODY CALIPER RH 1 N7320100
3 | — PISTON CALIPER 4 NB320120
4 | — SEALPISTION 4 :

5 | — SCRAPERRING 4 .

6 | — PAD COMP. 2 N7320060
7 | NB320090 | CAPBLEEDERREAR 1

8 | NB320060 |BLEEDIN SCREWFRONT 1

o | — PAD SPRING 1 NB320100
10 | — BODY CALIPERLH 1 N7320100
1| — PAD PIN 1 NB320100
12| — SPLITPIN 1

13 | — PINBOLT 2 N7320100
14 | — SEALCALIPER 1

15 | N7110470 | SENSOR SPEED WHEEL 1

16 | N7110780 | BANJO BOLT M10x1 1

17 | N9111330 | WASHERBANJO 1

18 | N7201880 | HEXFL.BOLTM850 2

47



- A Iradfie

=T
FIG. No. 34

WHEEL ASSEMBLY FRONT

TVUS =& —

FIG. No. 34
WHEEL ASSEMBLY FRONT

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1 | N7110290 | AXLE 20x191 1
2 | N7110580 | DUSTSEAL25x42x7 2
3 | K6200140  |BALLBEARING 6204 2
4 | N7110260 | SPACER COMPHUB FRONT 1
5 | N7110040 | TYRETUBELESS 11/70-R17 1
6 | N7110770 | ALLOY WHEEL FRONT MT3.0x17 DISC 1
7 | N9112880 | VALVETUBELESSTYRE 1
8 | N7110500 | DISCPLATE 300 1
9 | N7110660 | SPECIAL SCREWM8x20 5
10 | N7110280 | SPACERAXLE FRONT 1
11 | N7110270 | TONERRINGABS 1
12 | N7201870 | HEXFLANGE SCREW M5x14 5
13 | N7110400 | HEXFLANGE HEAD SCREW M12x1.5 1
14 | N7110150 | WHEELASSY.FRONTDISC 1
15 | — BALANCING WEIGHT 2
16 | N7221470 | TAPESETALLOY WHEEL 4

48



- A Iradfie

=T
FIG. No. 35

WHEEL ASSEMBLY REAR

TVUS =& —

FIG. No. 35
WHEEL ASSEMBLY REAR
NO. OFF
No.| 'No. DESCRIPTION RR 310 | REMARKS
1 | N7090170 | CHAINADJUSTERRH 1
2 | N7110520 | AXLEREAR20x310 1
3 | N7110330 | SPACERAXLEREARRH 1
4 | N7110410  |DUSTSEAL28x42x7 2
5 | N7201870 | HEX FLANGE BOLT M5x14 5
6 | N7110660 | SPECIALSCREW 5
7 | N7110270 | TONERRINGABS 1
8 | N7110510  |DISCPLATE DIA240REAR 1
o | N7110860  |TYRETUBELESS REAR 150/160R17 1
10 | N7110200 | ALLOY WHEEL REAR DISC TUBELESS 1
11 | N7110310 | SPACER COMP. REAR WHEEL 1
12 | N7110320 | ABSORBER REAR WHEEL 3
13 | N7110210 | WHEELASSY. REARDISCABS 1
14 | K200060 | CIRCLIP42x1.7 1
15 | K3200980 | BALLBEARING 20x42x12 2
16 | N7110350 | SHAFTREAR SPROCKET MTG DRUM 1
17 | N7110240 | DRUMREAR SPROCKET 1
18 | N7201900 | BALLBEARING 20x52x15 1
19 | N7201890 | CIRCLIP52x2N 1
20 | N7110560 | DUST SEAL32x52x8 1
21 | N7110340 | SPACERAXLE REARLH 1
22 | N7201560 | HEX FLANGE UNUTM18x1.5 1
23 | N7202110 | PUNCHED WASHER 18.5x32.1.5 1
24 | N7090160 | CHAINADJUSTERLH 1
25 | N7201240 | HEXFLANGE NUT M8x30 6
26 | NE110300 | SPROCKETREAR41T 1
27 | N7201570 | HEX FLANGE UNUTM18x1.25 6
28 | N9112880 | VALVE TUBELESSTYRE 1

49



- A Iradfie

=T
FIG. No. 36

CALIPER DISC BRAKE REAR ASSY. ABS

TVUS =& —

FIG. No. 36
CALIPER DISC BRAKE REAR ASSY. ABS
No.| 'No. DESCRIPTION NR(; ;FOF REMARKS

1 | N7110020 | CALIPERASSYREARDISCABS 1

2 | N7110470 | SENSOR SPEEDWHEEL 1

3 | — BODY CALIPER REAR 1 N7320130
4 | — SEALPISTON 1 NB320130
5 | — PISTON CALIPER DIA32 1 :

6 | — PAD SPRING 1 NB320110
7 | — PAD COMP. INNER 1 N7320040
s | — PAD COMP. OUTER 1 :

o | — PAD PIN 1 NB320110
10 | — cLIP 1 :

" | — BRACKET COMPREAR 1 N7320080
12 | — PLATE BRACKET 1 :

13 | — BOOT PRIMARY PIN 1 NB320150
14| — PRIMARY PIN 1 N7320130
15 | — BOOT SECONDARY PIN 1 NB320150
16 | — DUSTSEAL 1 NB320130
17 | — SECONDARY PIN 1 N7320080
18 | NB320090 |CAPBLEEDERREAR 1

19 | NB320070  |BLEEDER SCREWREAR 1

20 | N7201640 | HEX SOCKET CAP FLANGE SCREWM6x20 | 1

50



- A Iradfie

=T
FIG. No. 37

SWINGARM ASSEMBLY

TVUS =& —

FIG. No. 37
SWINGARM ASSEMBLY
No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
1| N7201550 | HEXSOCHD CAP SCREWM10x70 2
2 | N7090190 | SLEEVE FLOAT CONTROL 2
3 | N7090180 | SHOCKABSORBER 1
4 | N7201300 [ SNAPRIVETPLASTIC 3
5 | N7221080 | WHEELHUGGERTOP 1
6 | N7201620 |SHOULDERBOLTM58014 7
7 | N7220960 | WHEELHUGGER 1
8 | N7201600 |CLIPNUT3 1
9 | N7090070 | SWINGARMMCDISC 1
10 | N7201760 | HEXNUTMB8x125 2
11 | N7201730 | HEXNUTM8x65 2
12 | NB090020 | CHAIN COVER 1
13 | N7201820 | HEXFLANGE UNUTM14x15 1
14 | N7202140 | PUNCHED WASHER 1
15 | N7090150 | HOLDING PLATE 2
16 | N7200700 | HEXSOCKET CAPSCREW M5 12 2
17 | N7090090 | BUFFERCHAIN 1
18 | M1200170 | NEEDLE ROLLER BEARING 22x28x16 4
19 | N7090110 | SWINGARMWASHER 4
20 | N7090140 | THRUSTWASHER 2

51



- A Iradfie

=/

FIG. No. 37

SWINGARM ASSEMBLY

TVUS =& —

FIG. No. 37
SWINGARM ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS
21 | N7090120 | SLEEVE SWINGARM 2
22 | N7090130 | SPACER SWINGARM 1
23 | N7090200 | BOLT SWINGARM M14x283 1
24 | N7201640  |HEXSOCKET CAPFLANGEBOLTMG20 100 | 1
25 | K3200840  |RETAINERCLIPNUT M6 2
26 | N7090240 | WHEELHUGGERREAR 1
27 | P3200010 | CRRPANHEAD SCREW M6x12 5
28 | N7220990 | SAREE GUARD 1
29 | N7090210 | CHAINADJUSTERLH 1
30 | N7200880  |HEXFL.BOLT M6x1.25x16 1
31 | N7090250 | LEGHUGGER COMPLH 1
32 | N3200220  |HEXFL.BOLT M6x1.25x16 2

52



- A Iradfie

=T
FIG. No. 38

WIRING HARNESS ASSEMBLY

TVUS =& —

FIG. No. 38
WIRING HARNESS ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
1 | N9160840 | HORNRH 1
2 | N7200880 | HEX SOCKET CAPFLANGE BOLT M6x16 1
3 | NB160030 | HOLDER STARTERRELAY 1
4 | P200310 | HEXSCREWM6x12 1
5 | N7160740 | CLAMPWIRING HARNESS 2
6 | N7160520 | LOWCURRENTRELAYASSY. 3
7 | N7160720 | WIRING HARNESS 1
8 | N7160570 | BOOTLOWCURRENTRELAYASSY. 3
9 N7060200 ECU ASSY. (ELECTRONIC CONTROLUNIT) 1
10 | — MF BATTERY 8AH 1
11 | N7202070 | HOLECLIP6 22
12 | N7160620 | CABLE STRAP200x4.7 52
13 | NB0B0030 | REGULATOR CUMRECTIFIER 1
14 | NB220410 | GROMMET 3
15 | N7160730 | ECUBRKT 1
16 | N7201630 | SHOULDERBOLTMS5 4
17 | 81125320 | CLAMPOILHOSE 1
18 | N7200680 | HEXSOCKET CAPFLANGEBOLTMEx25 | 2
19 | N9160850 | HORNLH 1
20 | N7200520 | BOLTMB8x16 2

53



- A Iradfie

=T
FIG. No. 38

WIRING HARNESS ASSEMBLY

TVUS =& —

FIG. No. 38
WIRING HARNESS ASSEMBLY
No.| 'No. DESCRIPTION NRi ;FOF REMARKS
21 | — HEX FLANGE NUT M6 1
22 | N8200060 | HEX FLANGE BOLT M6x1.0x10 2
23 | — SNAPCLIP 1
24 | NB160100 | RUBBERSTRAP 3
25 | N7150190 | LOCKSET 1
26 | N7160410 | STARTERRELAY 1
27 | N7320470 | RESISTORBOX 1
Y [T P | 1 BROWN
29 | N7320380 | FUSE 10AMP 1 RED
30 | N7320410 | FUSE 15AMP 1 BLUE
31 | N7320390 | FUSE20AMP 1 YELLOW
32 | N7320400 | FUSE30AMP 1 GREEN

54


a.subasobithan
Sticky Note
AMP


A
e = TVS ol —

FIG. No. 39 FIG. No. 39
? TOOL KIT ASSEMBLY

No.| 'No. DESCRIPTION NROR' ;FOF REMARKS

1 | NB210030 | TOOLKITSET 1

2 | — TOOLBAG 1

3 | — GRIPDRIVER 1

4 | — BIT(+) 1

5 — DOUBLE ENDED OPEN JAW SPANNER 12x16 1

6 — DOUBLE ENDED OPEN JAW SPANNER 12x13 1

7 | — ADJUSTER SHOCKABSORBER REAR 1

s | — HEXKEY 1

o | — RING SPANNER 1

10 | — HANDLE RING SPANNER 1

TOOL KIT ASSEMBLY

55



/4/34'/6

TVS APACHE RR310 GRADING PART NUMBER'S

)=
QTY | Grade QTY | Grade

S.No.| PART NO. DESCRIPTION _PER Wise qourade. P(aGr:a':"‘:st':S’ S.No.| PART NO. DESCRIPTION _PER Wise qourade, '?E‘Gr:a':"\:v'}‘s'f)’
1 2.04 N7011890 1 Red N7020290
2 2.06 N7011900 2 | N7020260 (Slgllz\llf\lLE%E'ﬁ\l\l?cl;NSOD ) 2 Purple N7020300
3 2.08 N7011910 3 Blue N7020310
4 2.1 N7011920 3 | N7020170 | SHELL BEARING 1 Green NB020080
5 2.12 N7011930 BALANCER SHAFT 4 2 Yellow NB020030
6 2.14 N7011940 4 | N7020180 | SHELL BEARING 1 Brown NB020090
7 2.16 N7011950 CRANKSHAFT 2 2 Yellow NB020040
8 2.18 N7011960 5 | N7020190 | GROOVE SHELL 1 Brown NB020100

BEARING

9 2.2 N7011970 CRANKSHAFT 2 | 2 Yellow NB020050
10 2.22 N7011980
11 2.24 N7011990
12 2.26 N7012000
13 2.28 N7012010

1| N7011500 | BUTTON TAPPET 4 ” 3 7011500
15 2.32 N7012020
16 2.34 N7012030
17 2.36 N7012040
18 2.38 N7012050
19 2.4 N7012060
20 2.42 N7012070
21 2.44 N7012080
22 2.46 N7012090
23 2.48 N7012100
24 25 N7012110
25 2.52 N7012120
26 2.54 N7012130

56




,4/a:ﬁe

TVS APACHE RR310 KIT & KIT CONTENTS

o
S.No.| KIT PART NO. KIT DESCRIPTION MODEL s T FARTNG. KT CONDT:SNJ;pn on o
1 N70301097D | CRANKCASE STEP1 UPPER TITAN GREY 1
2 N70301897D | CRANKCASE STEP1 LWR TITAN GREY 1
3 N7200780 HEX SOCKET CAP FLANGE BOLT M6 70 13
1 N7030190 CRANKCASE ASSY APACHE RR310 [~ N7200540 SOLT MO 95 .
5 N7201270 HEX SOCKET CAP FLANGE BOLT M6 40 100 3
6 N7202190 DOWEL PIN 6x20 3
1 N7011820 CYLINDER HEAD COMP 1
2 N7201980 HEX SOC GRUB SCREW M8 3
3 N7201140 SET SCREW M7 X 30 - 8.8 2
2 NB320310 KIT CYLINDER HEAD APACHE RR310 | NroTeso NOZZLE AR OUTLET 1
5 N7201070 COPPER WASHER 8X13X1 2
6 N7011650 BOLT CAM CHAIN TENSIONER 2
7 N7011690 INSERT AIR INJECTION 1
8 N7040280 INSERT INTAKE 1
1 N7011600 PACKING SEAL, COVER CYLINDER 1 1
2 N7011610 PACKING SEAL, COVER CYLINDER 2 1
3 NB320260 KIT MINOR GASKET APACHE RR310 [~ 7201100 ORING 261 8 1
4 N7011640 GROMMET 4
1 N7040290 COVER SAI VALVE 1
¢ NB320320 KT SATEXHAUST APACHERRSIOT N7040270 SEC AIR INJECTION VALVE COMP 1
3 N7040410 ARRESTOR PLATE 1
1 N7180070 FACE SEAL 1
5 NB320470 KIT WATER PUMP APACHE RR310 | 2 N7201000 OILSEAL 2210 6 1
3 N7200940 BALL BEARING 10 26 8 1
1 N7020010 PISTON 80 1
6 NB320180 KIT CYL BLOCK & PISTON 8000 APACHE RR310 | 2 N7011380 SLEEVE CYLINDER 1
3 N7201120 O-Ring DIN 377184x2 2
1 N7020030 PISTON RING TOP 80 1
7 NB320170 RING SET PISTON 8000 APACHE RR310 | 2 N7020040 PISTON RING 2ND 80 !
3 N7020050 PISTON RING OIL 80 1

57




,4/a:ﬁe

TVS APACHE RR310 KIT & KIT CONTENTS

=4
S.No.| KIT PART NO. KIT DESCRIPTION MODEL SNo SARTNG. KIT CONDT:SNJ;PTI oN arv
1 N7082010 GEAR STARTER CLUTCH ASSY 1
2 N7081780 GEAR INTERMEDIATE ASSY 1
8 NB320450 KIT STARTER SYSTEM APACHE RR310 [ N7081350 GEAR STARTER IDLE ]
4 N7081290 PIN MAGNETO COVER 2
1 N7082000 ADAPTER ENGINE BREATHER 1
9 NB320330 KIT BREATHER APACHE RR310 |2 N7201090 O-RING 1380 350 !
3 N7201020 OILSEAL 24.5 157 1
1 N7011410 TENSIONER CAMCHAIN PLAS 1
2 N7011420 GUIDE CAMCHAIN 1
3 N7011770 GUIDE CAMCHAIN PLAS COMP UPPER 1
10 NB320340 KIT TENSIONER AND GUIDE CAM CHAIN APACHE RR310 [~ N7011650 BOLT CAMCHAIN TENSIONER 2
5 N7201070 COPPER WASHER 80 130 10 2
6 N7200650 DOWEL PIN 6x51 2
1 N7011730 VALVE SEAT SPRING 2
2 N7011780 RETAINER VALVE SPRING INTAKE 2
11 NB320460 KIT VALVE SEAT APACHE RR310 [— 7011720 VALVE SEAT SPRING 5
4 N7011490 RETAINER VALVE SPRING 2
12 NB320220 KIT VALVE SPRING INTAKE APACHE RR310 | N70T1710 SPRING VALVE INTAKE OUTER 2
2 N7011720 SPRING VALVE INTAKE INNER 2
1 N7082060 PRESSURE RELIEF VALVE 1
13 NB320210 KIT PRESSURE RELIEF VALVE APACHE RR310 | N7082160 SPRING PRESSURE RELIEF VALVE !
3 N7081380 RETAINER 1
4 N7200870 CIRCLIP 121.0 1
1 N7070050 PLATE CLUTCH DRIVEN 7
14 NB320290 SET PLATE CLUTCH APACHE RR310 | 2 N7070060 PLATE CLUTCH DRIVE 6
3 N7070230 PLATE CLUTCH DRIVE 2 2
1 N7070080 CLUTCH SPRING 5
15 NB320370 KIT CLUTCH SPRING APACHE RR310 NB200180 HEX BOLT M6 25 1.0 9.8 ZNG COMBI s
16 NB320380 KIT CLUTCH NUT APACHE RR310 | N7200920 HEX FL NUT !
2 N7070220 WASHER CLUTCH HUB 1

58




,4/a:ﬁe

TVS APACHE RR310 KIT & KIT CONTENTS

=
KIT CONTENTS
S.No.| KIT PART NO. KIT DESCRIPTION MODEL so T FARTNG S ESCRIPTION o
17 NB320390 KIT CLUTCH ACTUATOR APACHE RR310 | N7070170 PLUNGER ASSY 1
2 N7070180 CLUTCH PUSHROD 1
1 N7200970 BALL BEARING 22 50 14 1
18 NB320350 KIT BEARING APACHE RR310 | 2 N7200950 BALL BEARING 17 40 12 2
3 N8200350 BALL BEARING 25 52 15 1
1 N7082380 SHAFT COMP GEARSHIFT ASSY 1
19 NB320360 KIT GEAR SHIFTING APACHE RR310 |2 N7081580 SPACER GEARSHIFT ARM 1
3 N7081570 RETURN SPRING GEARSHIFT SHAFT 1
4 N7200590 PUNCHED WASHER 12x30x1.5 1
1 N7100090 DUST SEAL STEERING 1
2 N7100150 STEERING RACE INNER 2
20 NB320160 STEERING RACES KIT APACHE RR310 3 N7100120 BALL CAGE COMP 2
4 N7100160 DUST COVER STEERING 1
5 N7100110 CUP BOTTOM 2
1 N7081540 SPROCKET ENGINE 17 T 1
2 NE110300 SPROCKET RR WHEEL 42 T 1
3 N7201240 HEX FLANGE BOLT M8 30 6
21 N7320300 CHAIN & SPROCKET KIT APACHE RR310 |, 7201570 HEX FLNUT M8 125 5
5 N7320230 CHAIN ASSY 111 LINKS 1
6 N7320220 CONNECTING LINK SET CHAIN 1
1 N2081600 GASKET OIL GALLERY PLUG 1
2 NB320030 GASKET REED VALVE 1
3 N7011340 GASKET CYL HEAD 1
4 N7011830 GASKET TENSIONER ADJ HYDL 1
22 o GASKET KIT APACHE RR310 | 5 N7030070 GASKET CLUTCH COVER 1
6 N7030060 GASKET MAGNETO COVER 1
7 NB080240 GASKET OIL LEVEL PLUG 1
8 N7050010 GASKET EXHAUST PIPE 1
1 N7020110 ROD, CONNECTING ROD 1
23 N7020100 CONNECTING ROD ASSY APACHE RR310 | 2 N7020120 CAP, CONNECTING ROD !
3 N7020270 SPECIAL BOLT CON ROD 2
4 N7020240 DOWEL CONNECTING ROD 2

59




,4/a:ﬁe

TVS APACHE RR310 KIT & KIT CONTENTS

=T
KIT CONTENTS
S.No.| KIT PART NO. KIT DESCRIPTION MODEL T SARTNG. SESCRIPTION Ty
1 N7160390 SWITCH ASSY STOP LAMP FRONT 1
24 NB320900 KIT FRONT BRAKE SWITCH REPAIR APACHE RR310 [ N7201910 HEX SOCKET CAP SCREW M2 12 5
3 N7160590 BKT MICRO SWITCH 1
1 N7100330 DUST SEAL FR FORK 1
25 NB320230 KIT FRONT FORK SEAL APACHE RR310 | 2 N7100380 OIL SEAL 40 52 10 1
3 N7100310 SNAP RING FR FORK 1
4 N7100290 WASHER FR FORK 1
1 N7011460 OIL SEAL VALVE STEM 500 4
26 _ KIT VALVE INLET EXHAUST APACHE RR310 |2 N7011740 VALVE SEAT SPRING EXHAUST 2
3 N7011360 VALVE INTAKE 500 2
4 N7011370 VALVE EXHAUST 500 2
1 N7202330 OIL SEAL CRANKCASE 12x22x9 1
2 N7201020 OIL SEAL Balancer shaft 24.5x15.7 1
27 o ENGINE OIL SEAL KIT APACHE RR310 | 3 N7201010 OIL SEAL clutch rod 15x24x7 1
4 N7201000 OIL SEAL COUNTER SHAFT 22 10 6 1
5 N7201030 OIL SEAL 52x2x7 1
1 N7121910 PROP STAND 1
2 N7201830 PUNCHED WASHER 10.5x18x1.6 8
3 N7121950 BOLT PROP STAND 1
28 o PROP STAND KIT APACHE RR310 | 4 N7121130 SPRING PROP STAND 1
5 N3200220 HEX FLANGE BOLT M6x1.25x16 1
6 N7201770 HEX NUT M10x1.5 2
29 N7320040 KIT PAD ASSY REAR APACHE RR310 |— — PAD COMP. INNER 1
2 — PAD COMP OUTER 1
1 — PAD COMP. INNER 1
30 N7320060 KIT PAD ASSY FRONT APACHE RR310
2 — PAD COMP OUTER 1
1 — RESERVOIR CAP 1
2 — PATE DIAPHRAGAM 1
31 N7320050 KIT RESERVOIR APACHE RR310 | 3 — DIAPHRAGM 1
4 — RESERVOIR 1
1 PLATE BRACKET 1
32 N7320080 KIT CARRIER ASSY. MAJOR REAR i SECONDARY PIN 1

BRACKET COMP RR

60




,4/a:ﬁe
rere. TVS APACHE RR310 KIT & KIT CONTENTS

KIT CONTENTS

S. No. KIT PART NO. KIT DESCRIPTION MODEL

(7]
4
o

PART NO. DESCRIPTION QTY

— CONNECTOR

— BUSH

— CIRCLIP

— SPACER

33 N7320090 KIT MASTER CYLINDER MAJOR APACHE RR310 — SPRING

— SPRING GUIDE

— PRIMARY SEAL

— PRIMARY WASHER

PISTON DIA12

O RING

= | O
|
i

— MASTER CYLINDER BODY

— BODY CALIPER LH

— BODY CALIPER RH

— SEAL CALIPER

— PIN BOLT

— PISTON CALIPER

— SEAL PISTON

34 N7320100 KIT CALIPER MAJOR FRONT APACHE RR310 — SCRAPER RING

ON|oO|a|lA|lWIN|[m~ |2 |2l (N[OOI |OWIN |-
1

— PAD SPRING

9 — PAD PIN

10 — SPLIT PIN

11 — BLEEDING SCREW FRONT

12 — CAP BLEEDER REAR

13 — PLUG CAP

1 — SEAL PISTON

35 NB320130 KIT BRAKE PISTON ASSY REAR APACHE RR310 _ DUST SEAL

— PISTON CALIPER

— SPLIT PIN

— PAD PIN

36 NB320100 KIT BRAKE PIN ASSY FR APACHE RR310
PAD SPRING

— RETAINER

— CLIP

37 NB320110 KIT BRAKE PIN ASSY RR APACHE RR310 — PAD PIN

alalalalalalalalalalalalalalalalalalalnlalalalalalalalalalalalalal~

BlWIN[2[WIN|=2|W|N
1

— PAD SPRING

61




,4/a:ﬁe

=0

TVS APACHE RR310 KIT & KIT CONTENTS

S. No.

KIT PART NO.

KIT DESCRIPTION

MODEL

KIT CONTENTS

(7]
4
o

PART NO.

DESCRIPTION

QTY

38

NB320120

KIT BRAKE PISTON ASSY FR

APACHE RR310

SCRAPER RING

SEAL PISTON

PISTON CALIPER DIA 28

39

N7320130

KIT BRAKE PISTON ASSY RR

APACHE RR310

BODY CALIPER LH

PRIMARY PIN

BOOT PRIMARY PIN

BOOT SECONDARY PIN

PISTON CALIPER

DUST SEAL

SEAL PISTON

BRACKET COMP RR

SECONDARY PIN

= [© |00 N[O |01 | [WIN|=|W|IN |~

PLATE BRACKET

-
N

BLEEDER SCREW REAR

N
N

CAP BLEEDER REAR

w

THREAD PROTECTOR

40

NB320150

KIT BRAKE BOOT ASSY RR

APACHE RR310

BOOT PRIMARY PIN

BOOT SECONDARY PIN

M

NB320510

KIT RESORVOIR WINDOW FRONT

APACHE RR310

GLASS WINDOW

CLIP

O RING

42

NB320520

KIT RESORVOIR CAP FRONT

APACHE RR310

FLAT SCREW

RESERVOIR CAP

PATE DIAPHRAGAM

DIAPHRAGM

43

NB320530

KIT PUSH ROD REAR

APACHE RR310

FORK

LOCK NUT

PUSH ROD

BOOT

44

NB320700

KIT BRAKE LEVER

APACHE RR310

NB200170

HEX NYLOC NUT M6

NB320590

SPECIAL BOLT CON ROD

N7150140

BRAKE LEVER

45

NB320550

KIT BRAKE SWITCH

APACHE RR310

N7160590

BRACKET BRAKE SWITCH

N7201910

HEX SOCKET CAP SCREW M2x12

WIN[=2|WOIN[(=2 (AR WIN =2 WIN[=2WN[=N[=|=

N7160390

SWITCH ASSY STOP LAMP FRONT

[EEN I O Y [Py R\ UG DU\ UK PUEN DU PN PN PN DN | NG T [y UK\ DU\ U\ PUEN U PN N PN P U I SO I SN G (KN UK SR U SO S N

62




APACHE RR310 PAINTED PARTS

=z RACING RED

S.NO. PART NO DESCRIPTION
1 N72200908F HOUSING HEADLAMP FRONT RACING RED
2 N72206398F HOUSING HEADLAMP FRONT L RACING RED
3 N72206498F HOUSING HEADLAMP FRONT R RACING RED
4 N72202492D TAIL COVER BOTTOM HG BLACK
5 N72202398F TAIL COVER LOWER RACING RED
6 N72201908F TAIL COVER LH RACING RED
7 N72202008F TAIL COVER RH RACING RED
8 N72202292F TAIL COVER CENTRE RR PEARL WHITE
9 N72202108F TAIL COVER CENTRE FR RACING RED
10 N72203008F SIDE COWL LH RACING RED
11 N72201402D ENGINE GUARD LH HG BLACK
12 N72203108F SIDE COWL RH RACING RED
13 N72201502D ENGINE GUARD RH HG BLACK
14 N72206208F COVER FUEL TANK L RACING RED
15 N72201208F COVER FUEL TANK REAR RACING RED
16 N72201308F COVER FUEL TANK FRONT RACING RED
17 N72201108F FENDER FRONT RACING RED
18 N7221620 TAPE SET RED

MATTE BLACK

S.NO. PART NO DESCRIPTION
1 N72200905D HOUSING HEADLAMP FRONT MATTE BLACK
2 N72206395D HOUSING HEADLAMP FRONT L MATTE BLACK
3 N72206495D HOUSING HEADLAMP FRONT R MATTE BLACK
4 N72202495D TAIL COVER BOTTOM MATTE BLACK
5 N72202395D TAIL COVER LOWER MATTE BLACK
6 N72201905D TAIL COVER LH MATTE BLACK
7 N72202005D TAIL COVER RH MATTE BLACK
8 N72202292D TAIL COVER CENTRE RR MATTE BLACK
9 N72202105D TAIL COVER CENTRE FR MATTE BLACK
10 N72203005D SIDE COWL LH MATTE BLACK
11 N72201405D ENGINE GUARD LH MATTE BLACK
12 N72203105D SIDE COWL RH MATTE BLACK
13 N72201505D ENGINE GUARD RH MATTE BLACK
14 N72206205D COVER FUEL TANK L MATTE BLACK
15 N72201205D COVER FUEL TANK REAR MATTE BLACK
16 N72201305D COVER FUEL TANK FRONT MATTE BLACK
17 N72201105D FENDER FRONT MATTE BLACK
18 N7221610 TAPE SET MATTE BLACK

63




	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36
	Page 37
	Page 38
	Page 39
	Page 40
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	Page 49
	Page 50
	Page 51
	Page 52
	Page 53
	Page 54
	Page 55
	Page 56
	Page 57
	Page 58
	Page 59
	Page 60
	Page 61
	Page 62
	Page 63
	Page 64
	Page 65
	Page 66
	Page 67
	Page 68
	Page 69
	Page 70
	Page 71
	Page 72



